
Sundstrom 
&MINDLIN, LLP 
Attorneys | Counselors 

December 19, 2025 

FILED 12/19/2025 
DOCUMENT NO. 15498-2025 
FPSO - COMMISSION CLERK 

2548 BLAIRSTONE PINES DRIVE 
TALLAHASSEE, FLORIDA 32301 

PHONE (850) 877-6555 

www.sfflaw.com 

Mr. Adam Teitzman, Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

Re: NC Real Estate Projects, LLC dba Grenelefe Utility 
Request for Staff Assisted Rate Increase - Staffs Seventh Data Request 
Docket No. 20250023-WS 

Dear Mr. Teitzman, 

Attached is the FDEP Permit as part of the response to Staff Data Request #7. 

Should you or any members of the Commission staff have any questions in this 
regard, please let us know. 
[...]
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary. 

PART D - GROUND WATER MONITORING REPORT 

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources. 
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are 
questions concerning this report. Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected. If more space is needed, reference all attachments in this area. 

SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 

Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge. The average flow rate can be calculated based on two measurements; one made at the start and 
one made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate. Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio: For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio. On Part B of the DMR, enter an asterisk 
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge. On Part A of the DMR, add up the days with an and record the total number of days the Stream Dilution Factor was greater than the Stream 
Dilution Ratio. 
CBOD5: Enter the average CBODS of the reclaimed water discharged during the period shown in duration of discharge. 
TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B. Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A. The cumulative rainfall to date for this calendar year 
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is 
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year: Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 

DEP Form 62-620.910(10), Effective Nov. 29, 1994 



STATEMENT OF BASIS 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FLA013016-01 1 

FACILITY NAME: Grenelefe Water Utilties 

FACILITY LOCATION: Abbey Court In Grenelefe, Haines City, FL 33844-9720 
Polk County 

NAME OF PERMITTEE: Grenelefe Water Utilities WWTF 

PERMIT WRITER: Noah Cummings 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FLAG 1301 6-0 11-DW2P 

Application Submittal Date: October 28, 2024 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type: Private 

SIC Code: 4952 

c. Facility Capacity 

Existing Permitted Capacity: 
Proposed Increase in Permitted Capacity: 
Proposed Total Permitted Capacity: 

d. Description of Wastewater Treatment 

0.34 mgd Three Month Average Daily Flow 
0.155 mgd Three Month Average Daily Flow 
0.495 mgd Three Month Average Daily Flow 

An existing 0.680 million gallons per day (MGD) Three-Month Rolling Average Daily Flow (3MRADF), Type I, 
extended aeration domestic wastewater facility, limited to operate at 0.340 MGD 3MRADF Type II, as long as R-
001 is the only effluent disposal system. The treatment plant consisting of: ten aeration basins of 682,187 gallons 
total volume, four clarifiers of 113,312 gallons total volume and 1,637 square feet of total surface area, seven deep 
bed automatic backwash filters of 448 square feet designated to handle 472 gallons per minute (GPM), three pre¬ 
filter chlorine contact chambers of 21,654 gallons total volume, one post chlorine contact chamber of 19,947 
gallons, one effluent pump wetwell of 9,973 gallons, and three digesters of 54,442 gallons total volume. This 
plant is operated to provide secondary treatment with basic disinfection. 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 



2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not discharge to surface waters. 

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to direct reclaimed water to Reuse System R-001, a rapid infiltration basin system, based on 
the following: 

Parameter Units Max/ 
Min 

Limit Statistical Basis Rationale 

Flow (Before Phase 
1 Modifications) MGD 

Max 0.340 Annual Average 62-600.700(2)(b) & 62-610.810(5) FAC 
Max Report Monthly Average 62-600.700(2)(b) & 62-610.810(5) FAC 

Flow (After Phase 2 
Modifications) 

MGD 
Max 0.495 Annual Average 62-600.700(2)(b) & 62-610.810(5) FAC 

BOD, Carbonaceous 
5 day, 20C mg/L 

Max 20.0 Annual Average 62-610.510 & 62-600.420(3)(a)l. FAC 
Max 30.0 Monthly Average 62-610.510 & 62-600.420(3)(a)2. FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L 
Max 60.0 Single Sample 62-610.510 & 62-600.420(3)(a)4. FAC 

Solids, Total 
Suspended mg/L 

Max 20.0 Annual Average 62-610.510 & 62-600.420(3)(b)l. FAC 
Max 30.0 Monthly Average 62-610.510 & 62-600.420(3)(b)2. FAC 



Parameter Units Max/ 
Min 

Limit Statistical Basis Rationale 

Solids, Total 
Suspended mg/L 

Max 60.0 Single Sample 62-610.510 & 62-600.420(3)(b)4. FAC 

Coliform, Fecal #/100mL Max 200 Annual Average 62-610.510 & 62-600.440(5)(a)l . FAC 
Coliform, Fecal #/100mL Max 800 Single Sample 62-610.510 & 62-600.440(5)(a)4. FAC 
PH s.u. 

Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

Chlorine, Total 
Residual (For 
Disinfection) 

mg/L 
Min 0.5 Single Sample 62-610.510 & 62-600.440(5)(c) FAC 

Nitrogen, Nitrate, 
Total (as N) 

mg/L 
Max 12.0 Single Sample 62-610.510(1) FAC 

Nitrogen, Total 
mg/L 

Max 10 Annual Average Lake Okeechobee Basin Management 
Action Plan June 2018 

Phosphorus, Total 
(as P) 

mg/L 
Max 6 Annual Average 62-600.650(3)FAC 

Nitrogen, Total mg/L Max Report Single Sample 62-600.650(3)FAC 
Phosphorus, Total 
(as P) 

mg/L 
Max Report Single Sample 62-600.650(3)FAC 

Other Limitations and Monitoring Requirements: 

Parameter Units Max/ 
Min 

Limit Statistic 
al Basis 

Rationale 

Flow MGD Max 0.340 (before 
modifications) 

0.495 (after 
modifications) 

3-Month 
Rolling 
Average 

62-600.700(2)(b) FAC 

Flow MGD Max Report Monthly 
Average 

62-600.700(2)(b) FAC 

Percent Capacity, 
(TMADF/Permitted 
Capacity) x 100 

percent Max Report Monthly 
Average 

62-600.405(4) FAC 

BOD, 
Carbonaceous 5 
day, 20C (Influent) 

mg/L Max Report Single 
Sample 

62-600.660(1) FAC 

Solids, Total 
Suspended (Influent) 

mg/L Max Report Single 
Sample 

62-600.660(1) FAC 

Monitoring 
Frequencies and 
Sample Types 

- - - All 
Paramet 
ers 

62-600 FAC & 62-699 FAC and/or BPJ of 
permit writer 

Sampling Locations - - - All 
Paramet 
ers 

62-600, 62-610.412, 62-610.463(1), 62-
610.568, 62-610.613 FAC and/or BPJ of 
permit writer 

4. IMPAIRMENT STATUS OF RECEIVING WATERS 



This facility does not discharge to surface waters. However, the R-001 land application system is located in a nutrient-
impaired basin for Lake Okeechobee. When effluent is land applied it infiltrates into groundwater and has the potential 
to deliver nutrient loads to the aquifer and hydrologically connected surface waters. Monitoring for total nitrogen and 
total phosphorus is included for FLAG 130 16-0 10 in permit condition I.A.l. in order to provide reasonable assurance 
that the discharge to ground waters will not cause or contribute to the nutrient impairment in the basin. 

5. DISCUSSION OF CHANGES TO PERMIT LIMITATIONS 

Wastewater Treatment: 

Phase 1 Modifications 

Replacement of headwork screen, upgrade out of service aeration tank to 45,970-gallon flow equalization tank. 

After Phase 1 Modification 

An existing 0.680 million gallons per day (MGD) Three-Month Rolling Average Daily Flow (3MRADF), Type I, 
extended aeration domestic wastewater facility, limited to operate at 0.340 MGD 3MRADF Type II, as long as R-
001 is the only effluent disposal system. The treatment plant consisting of: One flow equalization tank totaling 45,970 
gallons, ten aeration basins of 682,187 gallons total volume, four clarifiers of 113,312 gallons total volume and 1,637 
square feet of total surface area, seven deep bed automatic backwash filters of 448 square feet designated to handle 472 
gallons per minute (GPM), three pre-filter chlorine contact chambers of 21,654 gallons total volume, one post chlorine 
contact chamber of 19,947 gallons, one effluent pump wet well of 9,973 gallons, and three digesters of 54,442 gallons 
total volume. This plant is operated to provide secondary treatment with basic disinfection. 

Phase 2 Modifications 

Phase 2 modifications are completed with a permitted capacity increase to 0.495 in mind. The phase 2 digester tank 
will be converted into a grit removal compartment with 9,248 gallons capacity. Phase 1 diffused aeration chamber will 
be converted into raw wastewater flow equalization chamber with 45,970 gallons capacity. A phase 1 mechanical 
aeration tank, phase 1 digester, phase 1 settling tank, and a phase 1 chlorine contact chamber will be converted into 
decant flow equalization unit with 95,930 gallons total. Conversion of one phase 3 mechanical aeration zone, one 
diffused aeration zone, and consolidation with the existing sludge digester to provide 164,465 gallons in total sludge 
digestion volume. Construction of 3 sequencing batch reactors (SBRs) each with a volume of 250,000 gallons totaling 
750,000 gallons. 

Expansion, modification, and consolidation of the 4 existing RIBs, into two RIBs designated the North and South 
RIBs. 

After Phase 2 Modification 

An existing 0.680 million gallons per day (MGD) Three-Month Rolling Average Daily Flow (3MRADF), Type I, 
extended aeration domestic wastewater facility, limited to operate at 0.495 MGD 3MRADF Type II, as long as R-001 
is the only effluent disposal system. The treatment plant consisting of: five aeration basins of 402,214 gallons total 
volume, seven deep bed automatic backwash filters of 448 square feet designated to handle 472 gallons per minute 
(GPM), three pre-filter chlorine contact chambers of 21,654 gallons total volume, one post chlorine contact chamber of 
19,947 gallons, one effluent pump wet well of 9,973 gallons, three sequencing batch reactors (SBRs) totaling 750,000 
gallons total volume, three decant flow equalization units totaling 95,930 gallons total volume and three digesters of 
164,465 gallons total volume. This plant is operated to provide secondary treatment with basic disinfection. 



Land Application R-001 : An existing 0.495 MGD annual average daily flow (AADF) permitted capacity rapid 
infiltration basin (RIB) system. R-00 1 is a reuse system which consists of a two-cell RIB of 216,188 square feet of 
bottom surface area. R-001 is located approximately at latitude 28D3' 45" N, longitude 81 D32' 42" W. 

Phase 3 Modifications 

Construction of 3 additional 250,000 SBR chambers totaling 750,000 gallons. Conversion of one phase 1 aeration 
chamber to a decant equalization, total decant equalization volume will be 147,980 gallons. Conversion of two phase 2 
aeration tanks to raw wastewater flow equalization, totaling 196,040 FEQ unit process capacity. Conversion of two 
phase 3 aeration chambers to sludge digestion, providing a total sludge digestion capacity of 410,529 gallons. 
Demolition of phase 3 sand filters and mudwell. Conversion of existing phase 3 25,000-gallon filter clearwell into a 
chlorine contact tank. Construction of three denitrification filters of 150 square feet each. 

After Phase 3 Modifications 

An existing 1 million gallons per day (MGD) Three-Month Rolling Average Daily Flow (3MRADF), Type I, extended 
aeration domestic wastewater facility, limited to operate at 0.495 MGD 3MRADF Type II, until the effluent 
disposal capacity is increased. The treatment plant consisting of: seven deep bed automatic backwash filters of 448 
square feet designated to handle 472 gallons per minute (GPM), two chlorine contact chambers totaling 44,947 gallons 
total volume, one effluent pump wet well of 9,973 gallons, six sequencing batch reactors (SBRs) totaling 1,500,000 
gallons total volume, four decant flow equalization units totaling 147,980 gallons total volume, two flow equalization 
tanks totaling 196,040 gallons flow equalization capacity, three denitrification filters at 450 square feet total, and five 
digesters of 410,529 gallons total volume. This plant is operated to provide secondary treatment with basic 
disinfection. 

REUSE OR DISPOSAL: 

Land Application R-001 : An existing 0.495 MGD annual average daily flow (AADF) permitted capacity rapid 
infiltration basin (RIB) system. R-00 1 is a reuse system which consists of a two-cell RIB of 216,188 square feet of 
bottom surface area. R-001 is located approximately at latitude 28D3' 45" N, longitude 81 D32' 42" W.6. 

BIOSOLIDS MANAGEMENT REQUIREMENTS 

Biosolids generated by this facility may be transferred to BTF or disposed of in a Class I solid waste landfill. 

See the table below for the rationale for the biosolids quantities monitoring requirements. 

Parameter Units Max/ 
Min 

Limit Statistical Basis Rationale 

Biosolids Quantity 
(Transferred) 

dry tons Max Report Monthly Total 62-640.650(5)(a)l. FAC 

Biosolids Quantity 
(Landfilled) 

dry tons Max Report Monthly Total 62-640.650(5)(a)l. FAC 

Monitoring Frequency All Parameters 62-640.650(5)(a) FAC 

7. GROUND WATER MONITORING REQUIREMENTS 

Ground water monitoring requirements have been established in accordance with Chapters 62-520, 532, 600, 610, and 
620, F.A.C. 

8. PERMIT SCHEDULES 



A schedule is included in section VI. of the wastewater permit. 

9. INDUSTRIAL PRETREATMENT REQUIREMENTS 

At this time, the facility is not required to develop an approved industrial pretreatment program. However, the 